FINAL REPORT

TOXIC POINT SOURCE ASSESSMENT OF INDUSTRIAL
DISCHARGES TO THE CHESAPEAKE BAY BASIN. PHASE lil:
PROTOCOL VERIFICATION STUDY

VOLUME II
APPENDICES B-C

céamract 68-02-3161

August 1982

MONSANTO RESEARCH CORPORATION

A SUBSIDIARY OF MONSANTO COMPANY
-

o am DAY T ON
el L A B ORATOER.Y

DAYTON, OHIO 435407



903R81105

TOXIC POINT SOURCE ASSESSMENT OF INDUSTRIAL DISCHARGES TO THE
" CHESAPEAKE BAY BASIN. PHASE III: - PROTOCOL VERIFICATION STUDY

VOLUME 11
APPENDICES B-C

by
S. C; Wilson
B. M. Hughes
G. D. Rawlings

. Monsanto Research Corporation
Dayton, Ohio 45418

Contract 68-02-3161
August 1982

Project Officer

Mark Alderson
Chesapeake Bay Program
‘U.S. Environmental Protection Agency
[...]
; . I ¢ ’ '
H e I
- 4. IO S
m bl
* '
"
P
L
L
.
- - . w.-l —_—— e - s oeen ..lll-l'.LlLll. ”||l~|
——— - - e ———— i . -
”U g Dt ] )
- —~Xte | | SE¥e |~ 1
- 1..DDRN N8 S e -
- 5338 __wm»n m _ _
—— i e ) =y - _ —y. M. ————e ——
2 T - | w_ . !
—— —— ety it ] et e J.I]I]4 —— ]~ - ...Il.m!l e o~ - — - -
. 16 - . —— n G n " 4 . |I!|m||l - — -—— v
c— ‘lll!..l"l‘tlcllltul’ i mm cmem ! 'Ml! —— l_l U [N [P la,..l.“llLlllh.llml.lr.-
.r ' - : | . 1 T K .

— »
L e e e ey v mde i e m e - e o memeo e e e S [N R S
o _ . . N B e oo S S S
: : : H I ” . Co i
. N oo -3 . i .l -

& T T, S G -
. I DRSS WIS IS SN WU, W SN N BN ..
R DA -2 S R RN _ N
i _ T . - = . i b !
m B | u"’w —_— lc 4 L. ”l . .
s iy v 3L







B-105



/’M B/475 Ao Loy

. S

W/iZZf

7:’».1; 7&/25—%

B-106




B/49S
SuSPecTeD PolleTAN rs

C‘Qr‘oo.; +€+ra(,l\ /u/‘«d(,
( |, Tr\(.LIOro Q‘I’LMC
Clluo'l-wm
Cllirephensl * .
2,4-Dia d‘«y'(plcm( X

€K/ bearese

“ PEA'/'GC(/O/o/aAedc/'.*
Phenol *
thmc,(/uroe /’4}//54(
Toleae ¥ .
.L/y/eac .

Deizeae! S - i
) ~—~——
. T -
. - s -
! o
1,
]
O -
W e - e N
. ~
3 .
. 3 -, .. i
- — 4 b
' 2 F 2 “
l — S -
=
* *
:
s e e ewmee - @ e - &..’._-’_.......
-
3
a
- - - _
g Aeps g L. Fewe e e

’To B c.,_ s eny -9 »a nfl ﬁc/ dvc +° Poﬁ,q‘/‘/ fo{t 79, af!‘(ddger&/f}’
"luf‘lsulcrfy or 'I’Q/A foae,ﬂc:fy -
B-107



2br¥ @ aﬁ”z M

Eellre . Lo 198, /o'w@//ém. AT

U MboenKes, /FDF - WMM/
MW

/ .

VA Kc/'.rf/c)”ﬁ o4 Jf)’/ea’a/e/r e Loctiesteral Poces's
I70files Cor Eoviromenral e . cpﬁ‘éd@/? 27- 33,
&S Lruivorr BV ral Foorecio— /ff”(?/&ﬂ‘/a'ﬂd?’ O/V/&
fbsuary /727

a?. éé?‘,é,g;dfca A . ﬁﬁ(r.wcc/.s‘ M/{A %«/c ﬁéeﬂ ;'Zs red
)‘gjf /yc_'q__/afox/c [(7;:7; v E)’ﬁ °3'40//~9é‘00.$) 2.5, é-&'d//a"

77Tl Vetecteon Apency, Gncenmals, Oheo, fey 1996 - /332 pp.

S tarkle, B.A., Fenteman, A F.ySteadmnan, TR. sncl BA.
Mla,e” . An Assessmren?” oF Yo THeclmren? dad Butbo
Llastes Fromm 7he SIRnafGcficre and Bie of 27enroa?;
Gxre orel tf/eeern’aure ﬁ’?e'nfc erreca (5. LS. . &rrrem
Meﬂrfz/ S oo Fec o I?enc;, CEb77e/ie ot rrbus Lod ormirre,
loa¥ocT Mimber €8-0a-7322). lnomaalc, 0r0, Tune

/22 A20pp.




3 / R, - - . . . .
v 21‘ /ﬂ///,s/ N, et ie’ ¢ {._/nyﬁr.l (e et Er9G00¢ (,}."(/"-('G‘(S.
I

"_ .y L/ . PR . ’ < ?
siCes S A e tea A(.. R T TP 7Y L VY S (f-.'%-‘; 7 i, - N
’

- ?

‘ . . oeart " e e ’ B . - O T
éﬁﬁd’/‘g -, :A’ Loorvsrc 4-;(-.']{7 /T T <., .,f;‘-,lc > 4¢l Crowrr ¢
: . .

(4 . ’ . ..
L'/’/c'v'/ M’(/‘“. L / /(/ -”."’ .

S

v ; ; T ~ '
5T STAVDRR D P URIING //7’/,-;1.', /"J, oK 7N /‘r//:/u/u_
‘5“2‘(7;"'C CEce EF R €2 CJ/(/e'rof J'/AC/"C{ of 7% [?c(n/c‘
792, “
(4 ,/)/'D &”S .

C‘- /0/// % s F }- ) /‘.':. /’e"r." 5. wacl /7. e \(f‘/ \Q'uo‘;'r))- a4 Yy &f}?a":
Ao 1277 T, s (";'/h-'.o),.,s'f/'-, ' //‘ch- € ﬁ-a Ry Cx/u "7(
: ’é/‘c reof ‘lt S rde C"//s’q crec. Cherrree: s . Cémr Tl F /(aw- bei-
é'é’l -C2 - /7 7 S) S, (L/z‘,,,e;n')n./ / ‘e Yoo - Cr_e CroF v, (:.- rﬂﬂgﬂ'{(:

['('/.C" f .ﬁr”?(();/)f"‘ /9 /6-, ﬁS//{)f

? Taau-ch. /4(,'-'7“- ’3, ﬂ)c 03Ty 4 loxic £€fects «€Chermecel

«S'a.jxfﬂu"\c). .’- racl feorts X{'C)—'75-OCJS4) LS. Delparrnf..!'
0{ //(q‘(f\ v CeAeacefes e cncl ee( Qe , 1977 CAeVoon.

¢ /’]c’fc/t Cuel - JAe Moyt Tacdex F telityon , /7 ?¢.

e — e - B=109



9. Drnf‘f' De\le/ornen‘f‘ Documeat -Fp,. the Trina a~d.
Sfeel /"\C\nufacfurm9 Rmf Sourc-c Cﬁ{—‘sofy,
EfFfvenl Cudelines bll/u/on’ OfFice of Wafter
angf WQJf( /"Icmqy.cnenf, V.S. t/rw/aAmeqf‘a
p/"-f.‘c—/zlo‘n 4‘7?‘%/, 0Cﬁ)é(r, 2%

V g

-

2 'B-llo cr e F adBiae Smea oo v .




II.

PRESURVEY DATA SHEETS

#
NAME OF COMPANY ﬁ_ﬁjﬁ\

DATE OF
SUMMARY

ADDRESS

PHONE

NAME OF CONTACTS

mMrc PERSONNEL __ S9epbsny Lilom)

PHONE_S13- 26 8- 39|

Divwd Dusme

PHONE_S13-JdG T34l

EPA PERSONNEL

PHONE

PHONE

STATE PERSONNEL

PHONE

PHONE

INDUSTRY TYPE __ Santtstic Ehses
A 3

PORTION OF PROCESS TO BE SAMPLED _(rsrinll !0‘3: m;g\ ()gggiss

i&;&\c‘d\ﬂ‘

. PROCESS DESCRIPTION ‘5?2_ /4##) _

B-111



II. Con't.

Raw materials and amounts

Fuels “@ 01\

Products and amounts S pD\\is AQQ\LA‘SL}:A}
- e \\

Operating Cycle:

Check: Batch Continuous - |/ Cyclic

Timing of batch or cycle

Best time to sample A}Jg‘{\.ﬂ\i

Length of Operating day 24 ‘\rS

Length of operating week 7 APy
N
Scheduled shutdowns A

Other -

III. WASTEWATER TREATMENT PLANT DESCRIPTION:  S$% :%\,gg

Chemicals added and amounts Acon . H e
bl | [ 9 "
Handles rainfall runoff? Some_

Includes sanitary waste, flow %ﬁ;ﬁr SCrCOO o 0.0

.O N\
Source of plant intake water thQ W\, < gw%%

Hydraulic retention time: 'Phru“phnt

Thru treatment -

unit operations 1- 1.5 daus
. \J
Recent treatment plant performance MQ&MA\

B-112



JIT.

Iv.

Con't.
NPDES permit parameters and limits QROD (S0 %\\
Cop (oo #4) . Za (18%4)
Final effluent flow rate QQ(m 53_ pd
X

List of potential pollutants _ Ses ATiAclamsaT

Recent analyses available? Sttt D MmRe <

Use automatic sampler? WeS

3

Electricity available weS

_ =

Extension cord and type of outlet? G E': K4 egmﬁf

Safety Checklist _

A. Personnel Protection Equipment (check if required)
Item Plant } MRC Item Plant | MRC
Safety glasses 4 Dust masks
Goggles Vapor masks
Side shields Air purifying
Face shields Alir supply
Hard hats v Air packs
Ear plugs Chem. res't clotheg
Safety shoes Y Heat res't clothes
Life belt Chem. res't gloves
Ladder climbing Heat res't gloves

device First aid /

B-113




B. SAMPLE SITE

l. Smoking restrictions A)Q

2. Vehicle traffic rules /S mPL

3. possible set-up/clean-up facilities? Sge ese‘y‘, CLARTAG
4. Evacuation procedures ST TRIMIMSANT o%‘gmg &‘

CCOORS

5. Alarms —

6. Hospital location -—

7. Hospital Phone 'Qs;if Dm \omk

AR } Y
Emergency Numbers _ CA-S1Tr 185t Al Avalille

V. Plant Entry

A. Plant Requ;rements aall (\)\M:n’ O SASTACT g&m_g’sna&ﬂ.\tcﬁ_

Special time constraints: <$S Q\AL‘T CONTACE

" B. MRC Agreement  A)A ¢ AT

AR g J\)\m&g

C. Potential Problems ——

B~114



SAMPLING HANDLING

A. lce availability - €% D&EJT QRATTACT
\
B. Sample splitting requested 4%

0
Describe )é%gs ﬂ!,_g will ﬁl%e‘!!! ¢ oATD Q'H:EQ gc@

ucs

am—

C. Nearest airport:

D. Chemical available:

B-115



fl ol

Cg_pgc.o_nc_‘_é c I’ S.qﬂt_&_\sé\é Cem pounds TT be,
SM%QAQT'\.Q\'&\ %UA.LZJ‘AIN.) /é &AL‘AJYCI !\@_
AQ&TOM;T&[& o nCiTiL Mu,\

B?L‘Eih'b Dii‘\“\mo‘ MAINE
Famald dhyde Breme e than
Moarfw e Fomm' ¢« Aaid

Erhen 5/ Pamc//icé_ A- frc pARRT mC&TcMi

R- ﬁZc piae /Ua“m:'/t (/’CR.:) Iom'm[lL)

B-116



——-.10 RECAT ATIONn anra

RECEIVED

105
) } lO’D
k [V
102 w0a7] %
:
o
_Samer,g P, 002 J o
*.’—— ...
‘ 5 o‘o ] ‘ PARKING
Y (<] 1
I (IR = Wl B
| J & _ g 27 MAIN GAYE | . 70 ROUTE &0
| | L& - .
} n — = . l PARKIVNG . /
: (A‘l‘lfﬂl:—._‘_x_'_l . 1207 e i i‘
’. - ‘ TUOl—> . e e I
) [ R TN w N ‘\ -
20 202 r C.-=-J — ._ (_7 . - ..
| . ‘0 B PR I I o .
. - 208 “YY{zas] - T
|| [ ==y SRR § Y Iy |
g_JPA‘“‘~‘I L_J ey : M
( . T 23] . 1
[ [ o BT B 3
S ' o £
p ] -
ﬁ 203 - ! el
4
°
% E] | ] < <
i 1 [l :
P By - 1|°" : x n
__‘__J PARKING ! - | l
W e f e ) e f g, L]
| e E\ l
i ‘ :
?2 - \
N e .
) jrs =]
r 1 HEE
¢ |l Qazs “4t
[ 25|
> } .
o [ il
- 32’(5 O?IF‘ NS I
= 1 x o=
| 6o )
f 4" é % ? Fee LJ“_-;_‘ RESERvOIRN _
SCatE 1w 100 FT
T 15 CiL e?

To woop

/ e -_J 3-117



o . v
g S &
!
< OYE wAsTE
4 - |
'&' __—".-_,EJ. n g ccCucmocu wASTE OC
’<' mme g min S-ANITI‘ Ry  WASTC S
) - .L.‘ S - o . :-
- [T IR 9
| e efm— =1 i ¢ <
AT -~
S o l Y w ol gl =
i . o
[ _—.4.'..;,:1-(-. L ! O 6 6
AN g |
[ {eoc. vt ! : WasTE Water
RAW P Ty | N TREATMENT
MmatTy, i (743 .
azv i O
ZaoTusTiON )
oy §—i—|—
Rt w l :
[ 3N o
MATL n Q
—AS c v
- SRIDWL T ON o s
-0 A e
N
RAW
phitcihaS— (&) e
VAT L. n = RREEIE T
- . DR T
o | e WD 2 5 : ) I
zesézed S p
Leee iue
(“o”‘“;: U 3
“a <
{ STEAM C 2
¥ PAANT ¢l 3
712 > e
oo - <
o FueL } L‘.-—:r:-ﬁ‘—‘-f'?fw mom -2
. 3
s - SWCPS S g
~ OfR&ES of
w ¥
o v SAMPLE PT.
TREATMENT PLANT
¥ R P,
w"“—————-ﬁ g—r,.gr S
< AL 4.10MGD
3 ’ { SAMPLE PI. OO |
PULANT  RANWATER 7 \
4 ol Run OFF ot M6D___
o 2w 52 acre ARCAN_
3 sk
03
- 0ZMWNMED
f Sawpere PT. 002
g T TRWER

B-118



CHEMICAL WASTE 0,48 MaD

DY.: WASTE

, -
4

U 4

FIRE RESUHVOIR,

e /

]

| ——

SAMPLE  PT,

EFFLUENT 4,10 MmaD

(aTal]

REMOVAL EQUALIZATION
CLARIFIER i LAGOON ™1
m
0
z
=L g
-
. [ ]
( cLaRtFIER SEDIMENTATION g
| LAGOON ¥2 - ¥
¥ — T g
[
[
v, P
A SLUDGE »
o. caz.“‘»:\1 1) THICKNER
TRICKLING SECONDARY ‘
FILTERS CLARIFIERS “
SEDIMENTATION & =
LAGOON # & g i
9 -~
. =2
' _J w3 v
COOLING .
WATE vo (S 2
g .. \ s
o RAVI0mGp 0
.\p.‘. —

SOOOYT ONIX®d FOAUTIS

Q

e cei|




II.

- ——————————

PRESURVEY DATA SHEETS

. DATE OF
NAME OF COMPANY___ B (/D SUMMARY _
ADDRESS . PHONE _
NAME OF CONTACTS _TuGoriratioe Qua./able
- ————
MRC PERSONNEL _ Du o/ Diam _ PHONE Bi3)26.8-34
. LA Uzncé PHONE :
EFA PERSONNEL : - PHONE
| | PHONE
STATE PERSONNEL PHONE
PHO&E

INDUSTRY TYPE SIC Code 2621, Tobacco Précessing Facility

PORTION OF PROCESS TO BE SAMPLED Waste Treatment Plant Process Effluent

'PROCESS DESCRIPTION

Manufactures all tobacco, wood pulp, and combination tobacco

and wood pulp sheets on paper machines. The Company's Research and Development

facility located on the same property has the capability of producing similar

products on an experimental paper machine.

B-120



J1. Con't. '
Tobacco - 96 Tons/Day Maximum

Wood Pulp - 13 Tons/Day Maximum

Raw materials and amounts Activated Carbon - 7 Tons/Day Maximum

Fuels Coal and 0il

Products and amounts Tobacco Sheet - 67 Tons/Day Maximum
Paper Sheet ~ 14 Tons/Day Maximum

Operating Cycle:

Check: Batch ' Continuous © Cyclic x

o Plant operates 24 hours/day for 10 days and shi
Timing of batch or cycle down for 4 days. Cycle repeats every 2 weeks.

Best time to sample Dpuring last 5 days of 10-day operating period.

Length of Operating day 24 Hours

Length of operating week Equivalent 5 days each week

. 3
Scheduled shutdowns Saturday, Sunday, Monday, and Tuesday every other w«

Other Weeks of July.4 and Christmas

* <ce M-\a..c\f\ae& ‘qao 0?&“‘\;“\3 %(}'\Q&\}\Q

jII. WASTEWATER TREATMENT PLANT DESCRIPTION:

The sanitary waste discharges to a stabilization pond, and the discharge is

chlorinated prior to being mixed with the industrial discharge. Industrial

wastewater facilities consist of a primary clarifier, two aeration lagoons, and

a secondary glarifier with activated sludge returned to the aeration lagoons.

Chemicals added and amounts Chlorine (sanitary waste only) - 14 Pounds/Day

Handles rainfall runoff? No

10,000 gpd sanitary treqtsd separately and
Includes sanitary waste, flow combined with process ak¥outfall

Source of plant intake water  owgs River and County Water System

Hydraulic retention time: Thru plant 12.6 days
" Thru treatment
unit operations Primary Clarifier - 0.3 Days,

Aeration Lagoons - 11.9 Days, Secondary Clarifier - 0.4 Days

Recent treatment plant performance Nov. 1979 % Reduction - BOD 99.0%
Suspended Solids 50.9%

B-121



I1I.

Con't.
NPDES permit parameters and l:unn:s Z’QQ;( 750, ) 75)’(5»@»"’/4)
(£0-8.5) Trce! coltoym M{nfi

F1na1 effluent flow rate Pocess /. | 28 Ma ) - San,d. 255 0.010 As1)

List of potential pollutants See a‘ffa(/\ef sheetl

———— e, c -

Recent analyses available?

Sampling point description ZZ,-sclcrsg ot _pessha l( Ll pe (5 G,
Chanuel = cOu._fQ// 00 - pres. : '

S RS .
frowna i Fer ( Bee  Aloded Tegeem)
Use automatic sampler? #s )

Electricity available //0 Uolt

Extension cord and type of outlet? 7 ze Lrang K TS £
. 7

IV. Safety Checklist

A. Personnel Protection Equipment (check if required)
‘Ttem Plant | MRC Item Plant | MRC
Safety glasses 4 Dust masks
Goggles Vapor masks
Side shields Alr purifying
Face shields ' Alr supply
Hard hats /o Alr packs
Ear plugs Chem. res't clotheq
Safety shoes Y Heat rec't clothes
Life belt Chem. res't gloves
Ladder climbing Heat res't gloves

device . First aid /

' ‘Fﬁséﬁyéf v

B-122




B. SAMPLE SITE

l. Smoking restrictions None in waste treatment areas

2. Vehicle traffic rules Drive carefully and observe posted

regulations and signs (20 mph speed limit, stop signs, etc.)

Possible set-up/clean-up facilities? None at sampling location

4. Evacuation procedures Not defined in area of waste treatment

5. Alarms None in waste treatment areas

6. Hospital location _ T,(, metic A avea. (g ble

7. Hospital Phone /I"‘n_(‘;zr—nfc'o—\ aoc (o ble

Emergency Numbers

V. Plant Entry

A. Plant Requirements_Notify management of desire to enter and accompaniment

by management representative.

Special time constraints: yormal office hours are 8:30 a.m. to 5p.m.

weekdays.

B. MRC Agreement

C. Potential Problems Entry at hours other than normal office hours

‘_require management notification to allow scheduling of management repre-

sentative to be at location.

B-123



VI. SAMPLING HANDLING

A. Ice availability See ‘OCq,' cfore

B. Sample splitting requested

Describe

C. Nearest airport:

D. Chemical available: sto4

HNO

3
NaOH

B~124



VIiIi. Field Test Schedule

Time
Day

AM

PM

Sunday

Monday

Tuesday

Wednesday

Thursday

‘Friday °

Saturday

L

B-125




9Z1-4

SAn'TARY 4 poND

WJASTE

PLANT
WASTE

-~ e

PLANT BWD  UAITL TREATMENT
' Todncce PROCESS/NG

STAB I 12ATI0N

CHLoR)Age

T

PAimaR ¢
CLARIFIER

»
;—-—*—-; OISCHARGE

I ACTIVATED SLuDGE

A ERATION
LAGION
smonm
CLARIFIER
A ERATION /
LAGOON

*‘Sq’.ﬂ(( Co\lft+(°~ Po.;\“‘






B-128



Pl BI/0 4o ergaged i ApDl THfaces i
¢»J W Z//%ﬁ«p' Jhe corvgror Lo
Llne o olrelts ardin extisctlnts waek Ln
Blgioo prgtestinn. . oM tryponts tbted cvee
¢£}M¢ 20 7/‘”0> - 77’.aa2/ﬂ¢%7ﬂ&t /ﬂnl4é£:7r jFeotla
_ ; : . . a/Z‘ :-::%za*:v é.,,LaM’
LU {%»¢44u02b£’ ,26 ;ﬁ;ié?b;jz::Zfif;;é;;¢;//’101kk¢49-’ 1154112;/

B-129



Sus pected Prlictats B[ D

C—:\yc’(/.;(
24 6- Trck brophenat ¥
Clloroform™®
2,4- Dichlere phenel ¥
Trickhloreflocre me then e
Penatachlorsphencl ¥
Phenal *
Byrdine, 3-Cl-methyl ~2pyerel rdingl ) *

.3
To be sem; ‘]Uﬁf\fu(v(/ dve o pofeﬂf/q/ 7"«Afc,r71 Cqﬂ/ﬂoged/cJ}',
0707‘4 ged/ CIf}/ or 7‘?/47‘85 emc/)‘y

et b ——— - ——_

—130

————



M ﬁfflf/mzc dh/( Mé ‘. z:%«(a ¢
2ln? @ a»,ac/wZ&{ Z e itenZcall 2 Hiae
é‘aﬂng@{, ln X z /Jmﬁ}c/&n Aalecl

b M ender, /FOF - % degealions 2 ﬂéé@(

j&s&n/ .
é& enCea

/ ~./< /'.57L/{ ﬂﬂ /vn((/ J. /V)/C/c-/pfs .~—7/Jzés/‘/\’a’c‘ Aecess
I70fole s %c./ r/w,,'an,o,/e (e . ER GO/ 07 £33,
WS Frvircmbtral orecrsim ogeesc, y ore /4;,74 /(; Crvze;
/%aa/7 /227

A, Lothccoca ~ . Chemcels et 4 oeers [esrec,
Z- AecroZoxic. E£€fec?s . ErR-3¢077-2¢ ~005, &.S. Eownio-
”7&) / 730/4( 7/0/7 /%'6176‘7/ 4/& Nl 74 Z‘/ (z/’ra /k /7/é /g)s-?PP

3 /krk/e) 75 /4,) /[::nv"(manlﬂ, F,) Slecctomrars , 7. K. Goet KA.
Manoer. Ar Assessren™ 4"f VLo THecTirren? Gl utol
Las?cs Frvem 786 FIRncfec cre dmud e ef 2 7en Zoe: 7
Toxre 2wl Klogaracewr fr’?eo/c (Herrsica 005 . - S e -
Plental f7otec Fron Kgcrre . CoRTreite Cotly mr Bis Lob ore 7er e,
lentoneT Mymtocr C8-02=/3232). Cncinnale, e, Tune
/P2 . AL0p0.

B-131



%...%,!f(//}s/.bﬁ, Jevue oo of,]}.c/g;.:f/,e/ &g Cemeca (s
Rocesses € Rrentoalte Toxi Aulrials o CovYacl fobmbo
| CB-OR-25 79, FodwormenYal PuFecSion Pgency ) B cinmg 7,‘;!
_.,..0/?%20, Aesus?, /278, -

57 STANDRR D VDU TRIAL  CURSE ¢ FrCR77oN #enius /B
5‘&« e K6 e of W Ecsiten ¥ 7 BUREAU OF Ve l?é(a?c/‘,.

G. .ﬂo;';jeh) J) f-';//e/, 8. zncl 7. paf“f‘y . &o/,},j g{@r;qq,é_ {
Ar Bllatanls ChemrisTry | FroduwcTion ard Zoxsay of |
Selected S nrhetic Orgeoce Hemecals. (bolfoct M ber
b8 -02- 4995, US. Enprormenle Poleckiin Gerey Cicmmali,

%/olﬁftkmber' 5. ;-3/,4)/-’.
?. ;—6-}‘(;’-(/#/4(,5. T, ﬂ’ch;-'Tf-, oi‘r loxc & €Fects o€ hermeca [

Sc-LSTm(es. snstract flwore /?/0—7.5-(9034) ou.s. &,aart,l.
D{ f/c«:("‘4/ CAccatroe ancl el e ., ¢t 9P EdeYoon.

B‘ U,S. E}O}? /lé:/cmfo’ 7/"2’4.73 6//7 ﬁdﬂaq//dfafr
, Slnserslo Nesearch By /779

7 éJ’m/cf and /f’c?j/on LARVES /oé/m/f Foks.,

B-132



PRESURVEY DATA SHEETS

: DATE OF
I. NAME OF COMPANY BUID SUMMARY
ADDRESS | PHONE

NAME OF CONTACTS Inarerrudion avaidalle.

MRC PERSONNEL 1w Dhn | pHONELT(3) 269 -34 1|
\Dauid \[fme\a | PHONE

EPA PERSONNEL PHONE
PHONE
'STATE PERSONNEL PHONE
- | B PHONE
INDUSTRY TYPE : 2¢. 282 2

PORTION OF PROCESS TO BE SAMPLED @(d;é /' [616Y 4 L ﬁn@ ﬁa&ﬂi

-II.

B-133



II. Con't.

Raw materials and amounts

reeds (AL gag oh2l. ~ el wel Detwbees